Choose Category

     Quick Search   Minimize
  

Product List
Tracker MP3 Shadow System Typical Assembly
Quantity 
 

 

 

KeyQtyPart #Description
12152-250 Knob
24108-005Flat washer 1/4”
(Not Available)
31333-020 Top plate
41333-026 Mount
54100-265Bolt 5/16” x 2”, Grade 5
(Not Available)
62106-057Screw 1/4” x 1/2”, Round head
(Not Available)
72140-091 ISO hydraulic tip For 1/2” MP
82332-824 Supply hose 15’ 6” long, includes item #7
94198-157 Adapter 7/16”ORB, 7/16” JIC
102108-006Flat washer 5/16”
(Not Available)
111333-102 Manifold assembly See F13 for breakdown
124108-017Lock washer 5/16”
(Not Available)
134102-004Nut 5/16”
(Not Available)
141332-873 Cylinder assembly Includes items #18-22
151332-895 Hose
161332-894 Hose
171110-001Grease fitting 1/4”-28, Straight
(Not Available)
181340-149 Ball joint Right hand
191102-095Jam nut 11/16”, Right hand
(Not Available)
201194-183 Steering cylinder
212110-002Grease fitting 1/4”, 45°
(Not Available)
222198-157 Adapter 7/16”ORB, 7/16” JIC
234100-130Bolt 5/8” x 1 1/4”, Grade 5
(Not Available)
244108-021Lock washer 5/8”
(Not Available)
252108-027Lock washer 1/4”
(Not Available)
262100-263Bolt 1/4” x 1 1/4”, Grade 5
(Not Available)
271332-860 Frame Includes items #17, 45 and 46
282104-021Cotter pin 1/8” x 1 1/4”
(Not Available)
294108-022Lock washer 3/4”
(Not Available)
304100-159Bolt 3/4” x 2 3/4”, Grade 5
(Not Available)
311332-714 Fork Regular length, 19 3/4”
311333-057 Fork Extended length, 23 3/4”
325102-039Lug nut 1/2”-20UNF 45° Taper
(Not Available)
331318-002 Reinforcing plate
341166-010 Coulter 27” x 1/4”
352120-036 Bearing Fafnir #RA103RR2
365100-333Stud 1/2”-20UNF X 1 7/8”
(Not Available)
371317-325 Spacer 7.110”
381317-322 Hub assembly Includes items #32, and 35-37
391102-011Nut 1”
(Not Available)
401108-025Lock washer 1”
(Not Available)
411333-133 Scraper Optional equipment
421330-926 Bolt 1” x 9 1/2”
421333-211 Bolt 1” x 11”, Used w/optional scrapers
431332-870 Spindle w/ yoke base
441134-043 Washer 2”ID x 3”OD x .08”
451120-098 Bearing 2”ID
461120-092 Bearing 2”ID
471310-525 Washer 2 1/2”
481332-706 Sensor bolt 3/4” x 1 1/2” W/slot
491152-241 Mounting plate
502106-080Machine screw #6-32 x 3/8”, Flat head
(Not Available)
511332-773 Sensor
522106-078Machine screw #8-32 x 1”, Brass flat head
(Not Available)
531332-807 Magnet plate Includes magnets
541340-152 Dust cap
551153-100 Decal Notice
561153-099 Decal Important
572153-008 Decal Trademark